



# INFORME DE PRUEBAS

**Artículo :** 0036 0045 – 0036 0011  
PASADOR DE ANILLA



## Pasador

**Nombre del método**  
Fo-01-SP

**Fecha de la prueba**  
23-01-2015

C	Si	Mn	P	S	Cr	Mo	Ni	Al	Co	Cu	V	Fe
%	%	%	%	%	%	%	%	%	%	%	%	%
0,137	0,121	0,410	0,0175	0,0092	0,0316	0,0072	0,0142	0,0424	0,0072	0,0181	0,0020	99,1

## Anilla

**Nombre del método**  
Fo-01-SP

**Fecha de la prueba**  
23-01-2015

C	Si	Mn	P	S	Cr	Mo	Ni	Al	Co	Cu	V	Fe
%	%	%	%	%	%	%	%	%	%	%	%	%
0,703	0,212	0,645	0,0076	0,0123	0,0259	0,0114	0,0262	0,0341	0,0038	0,0838	0,0020	98,2